(exchange rate: 1USD= 6.62RMB)

10

7 ) 385 i, '




Quantity for

S/N |[part name in EN U8 code Specification in EN One bike Order quantity Remark

1 |gray right handle bar grip W090008 without tube 1 PyuKa rasa

2 |throttle tube W090021 1 Pyuka rasa

3 |black throttle perch W080019 without tube 1 [ep»kaTenb TPOCKKa rasa
4 |handle bar pad W430193 D12*53*220 1 Haknagka pyns

5 |silver clutch lever W100037 unfolding/ with choke lever 1 Pyuka cuenneHusa

6 |belt 1450024 1 XomyT

7 |combination switch D040004 1 BbikntoyaTens pynesom

8 |gray left handle bar grip W090007 1 Pyuka pynsa nesas

9 |black clutch cable WO060031 rubber=1000 tail=118 1 TpocuK cuenneHmns

10 |black throttle cable W060022 rubber=880 tail=120 1 TpocuK rasa

11 [black steel handle bar WQ070045 1 Pynb

1
2—”
— _— ~ 7 ~
AT 41 3h R 2
. e e Quantity for .
S/N |part name in EN U8 code Specification in EN . Order quantity Remark
One bike

1 |front brake assy. W110299 contains unfolding lever 1 Topmo3s nepeaHuin B cbope
1-1 |front brake bracket W451368 1 KpoHwTelH nepeaHero cynnopTa
1-2 |front brake pads W450100 with asbestos 1 TopMO3Hble KONoAKM nepesHue




1-3 |unfolding brake lever W450055 1 JlenecToKk nepeagHero Topmosa
2 flange bolt J390011 GB5787-86 M8*40 2 bont
1
= ‘%‘J =) "é: )5‘5(.
. e e Quantity for .
S/N |part name in EN U8 code Specification in EN . Order quantity Remark
One bike

1 |rear brake assy. W120161 with asbestos pads 1 Topmo3s 3aaHuii B cbope
1-1 (rear brake bracket W451404 1 KpoHLTelH 3agHero cynnopTa
1-2 |rear brake pads W451403 with asbestos 1 TopMO3Hble KONOAKK 3a4HKEe

2 |flange locknut J070002 GB6187-86 M6 2 laika

3 |flange bolt 1390004 GB5787-86 M6*20 S8 2 Bont




tity f
S/N |[part name in EN U8 code Specification in EN Quanti y or Order quantity Remark
One bike
800mm/with protector . .
1 [golden front left USD fork W140261 Jclip/unadjsutable 1 AMOpPTM3aTOP NepesHnit NeBblit
1-1 |black left fork protector W450153 1 HaKknazka Ha nepegHoto BUIKY, eBan
. 800mm/with protector . .
2 |golden front right USD fork W140262 /clip/unadjsutable 1 AMopTM3aTop nepeaHnin npasbin
2-1 |black right fork protector W450154 1 HaknazKa Ha nepegHiow0 BUIKY, Npasas
3 flange bolt J390001 GB5787-86 M6*12 S8 6 bont
12 ! 12—
| !
) | SE— v 14
3
— 11 O e

13—




HRAR s AR

11— ==

S/N |part name in EN U8 code Specification in EN QLCI?::B:J:" Order quantity Remark
1 |steering column W160006 1 Ocb TpaBepchbl
2 |silvery forging upper clamp W150237 D48 1 KpbllwKa TpaBepcbl BEPXHAA
3 |silvery forging lower clamp W150236 O51 1 KpblLWKa TpaBepcbl HUKHAA
4 silvery CNC copy upper raiser W150238 2 KpoHLwTenH pyna
5 |[silvery CNC copy lower rasier W150239 H=60 2 KpoHLwwTenH pyna
6 |topnut W170012 T4/M26*1 1 [alika BepxHAA
7 |washer W170013 T4/D27*40*1.5 1 LWaiba
8 |lock nut W170014 M30*1*H12 1 FaiiKka HUKHARA
9 |dust seal W170016 T4 2 MbINbHUK NOALIMMHMKA TpaBepChbl
10 [steering bearing W170018 T4/32906 2 NoAwmnnHUK Tpasecsol
11 |screw 1350012 GB70-85 M8%*25 6 BuHT
12 |screw 1350027 GB70-85 M8*120 4 BuHT
13 |lock nut 1070003 GB6187-86 M8 4 lalka
14 |steering column cap W400018 T4 1 3arnywKa Tpasepcbl

/ |




- | 6
: S ‘
~ 0
a2 ~z ~
A 56 % AR,
tity f
S/N [part name in EN U8 code Specification in EN Quanti y or Order quantity Remark
One bike
80/100-21 P153-02 with

1 [front tire assy.-enduro W180086 Iini/ng belt wi 1 MoKpbILWKa Koneca nepeaHero B cbope
1-1 |outer tire W451405 80/100-21 1 MoKpbilwKa Koneca nepegHero 80/100-21
1-2 |inner tube W450940 2.75-21 1 Kamepa

1-3 | lining belt W450941 1 Bpekep

2 front rim assy W190306 1.6*21 1 MepeaHee Koneco B cbope
2-1 |inner spoke assy. W451352 18 Cnunubl Koneca BHyTpeHHUe
2-2 |outer spoke assy. W451352 18 Cnuubl Koneca BHelHWe
3 |front brake disc W130032 O58*1240 1 TopMo3HOW AMCK nepeaHui
4 |bolt 1360013 GB70.2 M8*26 4 Bont

5 |bush W040077 D15*25*H19+®22+H7 1 BTynka

6 [flange locknut J070009 GB6187-86 M14*1.5 1 lalika nepeaHel ocn

7 |axle W030056 15*%70*%225*M14*1.5mm 1 Ocb nepegHero Koseca

12
5 5 1

2-1 10 9
7
’-l: ’ 6
- o




~

11 10
J& 5 % AR,
S/N |[part name in EN U8 code Specification in EN QuantitY for Order quantity Remark
One bike

1 rear tire assy. W180087 ﬁiﬁ\/:g;allf P153-02 with 1 MoKpbiWwKa Koseca 3agHero 110/90-18
1-1 |outer tire W451407 110/90-18 1

1-2 |inner tube W450942 3.15/3.50-18 1

1-3 |[lining belt W450943 1

2 rear rim assy W200272 2.15*%18 1 3agHee Koneco B cbope
2-1 |inner spoke assy. W451950 16 Cnuubl Koneca BHyTpeHHUe
2-2 |outer spoke assy. W451949 16 Cnuubl Koneca BHelwHKe
3 |rear brake disc W130031 D59*D220 1 TOpPMO3HOW AMCK 3a4HUN
4 |bolt 1450027 M8%*35*4 T2 4 Bont

5 |[flat bush W040159 ®15*25*H11 1 Btynka

6 |flange axle WO030036 ®15*225*M14*1.5mm 1 Ocb 3agHero Koseca

7 |flat bush W040063 O15*25*H21 1 BTynka

8 |flat bush WO040164 ®15.2*25*8 1 BTynka

9 |bolt 1380024 GB/T5782 M10*40*1.5 S16 4 Bont

10 |rear sprocket lock washer 1450042 2 Ctonop 6onToB 3BE34bI
11 |rear steel sprocket W350039 520/41T 1 3Be3404Ka 3a4HAA

12 |flange locknut J070009 GB6187-86 M14*1.5 1 Faika 3agHel ocn




B J= 3R B PR,

S/N |part name in EN U8 code Specification in EN ng::gkf:r Order quantity Remark
1 |front wheel hub W452146 silver 1 Ctynuua nepeaHero Koneca
2 rear wheel hub W452147 silver 1 Crynuua 3agHero Koseca
3 |hub bearing W010024 6302RS/P6 2 MoAWNNHMUK CTYyNULbI
4 |oil seal W452149 2 CanbHUK
5 |bush W451981 for rear hub 1 Btynka
6 |bush W451980 for front hub 1 BTynka
7 |hub bearing W010020 6202RS/P6 2 NoAWwnnHUK
8 |oil seal W452148 2 CanbHUK




Quantity for

S/N [part name in EN U8 code Specification in EN One bike Order quantity Remark
1 [frame assy L060172 1 Pama moTouukna B cbope
2 |subframe L060132 to put passager footpegs 1 3a4HAA YacTb pambl
3 |flange locknut 1070004 GB6187-86 M10*1.25 4 laika
4 bolt J380014 GB5785 M10*110*1.25 S14 3 bont
5 |black chain roller W340032 ®38*H25 1 Ponuk HaTAXeHUA uenu
6 |flange bolt J400013 GB5789-86 M8*30 1 bont
7 |flange bolt 1390052 GB5787-86 M8*90*1.25 2 Bont
8 |flange locknut J070003 GB6187-86 M8 5 lalika
9 |rubber washer W400019 146*35*6 2 XomyT
10 [flange bolt J390014 GB5787-86 M8*65 1 bont
11 |screw J360013 GB70.2 M8%*26 2 BUHT
12 [flange bolt 1400027 GB5787-86 M10*90*1.25 10 1 bont
13 |swingarm plug W400017 D19+d33.2+D40*11 2 3arnywka
14  |front brake disc bolts W450029 M8%*16*1.25 4 Bont
15 |engine hanger W440305 2 KpoHwWTelH KpenaeHus gauratens
16 |front plastic bracket W440186 130+47+25%20*2 2 KpoHwTeliH 60KOBbIX KpbILLEK




17 |flange locknut J070002 90301-KRS-8300 M6 2 lalika
18 [flange bolt 1400002 95701-06016-00 M6*16 2 bont
19 |black steel engine skid W300044 black 1 3awuTa aurartens
20 |[flange bolt J390001 GB5787-86 M6*12 S8 4 Bont
21 |bush W040141 ®10*25*H13+P17+H9 1 Btynka
22 |engine bracket W230228 1 KpoHWTeNH KpenaeHus gauratens
S/N |[part name in EN U8 code Specification in EN th::;\i/::r Order quantity Remark
1 [silvery steel swing arm L060330 540mm 1 MaATHUK (pbluar) 3aaHero Koneca
2 |gray KMC chain W020091 520H 106L 1 Llenb npuBoaa 3agHero koneca 520H-106
2-1 |chain clip W452150 1 3aMoK uenu
3 |flange axle W030045 D17*226* M16*1.5mm 1 Ocb 3agHero pblyara
4 chain slider W340037 T2 1 CKonb3uTenb (YyCNoKouTenb) Lenu Ha pblyare
5 |washer W340056 2 LWaii6ba
6 |[screw J090009 GB823-88 M6*12 2 BuHT
7 |oil pipe clip W120074 2 XomyT




screw J230009 TM6*12 3 BuHT

chain guide W340059 1 Ynosutenb uenu
10 W340018 1 Ynosutenb uenu
11 |flange bolt 1390006 GB5787-86 M6*40 3 Bont
12 |nut J050004 GB6170-86 M8 4 lavika
13 |bush W040104 ®8.5*16*H8 2 BTynka
14 |flange locknut J070002 GB6187-86 M6 2 laika
15 |flange locknut J070011 GB6187-86 M16*1.5 1 lalika
16 |bolt 1380016 GB5783 M8*70 S8.8 2 Bont
17 |chain adjuster W340023 D15*D29+31*7*H37 HataxkuTensb uenu
18 bush WO040116 ®17*40*H12.5+D22+H 2 Brynka

O style seal W450817 028*3.1 2 YNAoTHUTEIbHOE KOJbL,O
19 |bearing W010013 HK2220 2 NoAawmnnHuk
20 |bush W040117 ®17*22*H20 2 BTynka
21 |bush W040118 ®18*22*H125 1 BTynka




oO—s8 3 CJ—©° T
o7 =4
~ ~ N }’a >z -~
J= //53'(‘ —l-'f] éﬁ': .S ﬁ‘SQ
tity f
S/N |[part name in EN U8 code Specification in EN Quanti y or Order quantity Remark
One bike
1 |rear shock W360152 L=420 ©10.2spring 1 3a4HuUI amopTM3aTop
2 |U shape linkage W240074 1 Pbluar AMHK-Nporpeccun
3 |triangle linkage W240073 1 TpeyronbHUK INHK-NPOrpeccun
4 |bush W040012 ®10*17*H37 1 Btynka
5 bearing W010010 HK1712/P6 6 MogwnnHUK
6 |oil seal W400061 17*24*5 6 CanbHUK
7 |flange locknut J070004 GB6187-86 M10*1.25 4 lalika
8 |oil seal W400060 20*26*4 2 CanbHMK
9 |bush W040017 ®10*20*H19 1 BTynka
10 |bearing W010011 HK2012/P6 1 MoAWwmnnHKK
11 |bush W040013 ®10*17*H56 1 BTynka
12 |bush W040014 D10*17*H75 1 BTynka
GB5785 M10*115*1.25
13 |bolt 1400028 1 Bont
10.9 grade
GB5785 M10*85*1.25 10.9
14 |bolt J380012 1 Bont
grade
* *
15 |bolt 1400026 GB5785 M10*45*1.25 10.9 1 Eont
grade
GB5787-86 M10*90*1.25
16 [flange bolt 1400027 1 Bont
10.9 grade
17 |flange bolt 1390038 GB5787-86 M10*70*1.25 1 Bont

S




F) F BEAREs B

S/N [part name in EN U8 code Specification in EN QL(I;::B:;? Order quantity Remark
1 |silvery up going brake pedal W330105 1 Mepanb 3agHero Topmosa
2 |brake spring W050027 O25*®2.5*3 1 MpyxuHa
3 |flat washer 1020006 GB97.1-85 ®8*28*1.5 1 LWaiba
4  |flange bolt 1400008 GB5789-86 M8*16 1 bont




Quantity for

S/N |[part name in EN U8 code Specification in EN One bike Order quantity Remark
1 silvery ZSCB250-G engine with Kayo W250193 ;véjr:nzsnbj:r:flftiﬁ/oalloy 1 [Osuratens B cbope
logo cylinder/without CDI

2 |forging start lever W440144 D19 1 JlanKka Kukcraprtepa
3 |silvery gearshift lever W440154 T4 style 1 Nanka KMM

4 |[screw 1350005 GB70-85 M6*20 1 BuHT

5 [silvery intake pipe W250117 1 BnyckHol naTpybok
6 [flange bolt J390003 GB5787-86 M6*16 S8 2 bont

o

d—s




¥ 3¥ 5 sk ea A4

S/N [part name in EN U8 code Specification in EN ng:élfy\illjzr Order quantity Remark
1 |straight side stand L060152 L=350 1 MopgHoXKa 6okoBan onopa.
2 |side stand spring WO050017 O15*®2.5*H40*16 circle 1 Mpy*KnHa
3 |side stand bolt J450005 M10*35*1.5 8.8 grade 1 Bont
4 |flange locknut J070005 GB6187-86 M10*1.5 1 Faika
5 |black right stainless steel footpeg W320062 X shape 1 MogHOXKa BoguTens npasas
6 [hinge pin 1420006 2 Nanew,
7 |right footpeg spring WO050007 1 Mpy*KnHa
8 |[cotter pin 1420004 2 dukcatop
9 |black left stainless steel footpeg W320051 X shape 1 MogHOXKa BoguTens nesas
10 |left footpeg spring W050015 1 Mpy*XunHa




S/N |part name in EN U8 code Specification in EN QLCI?::B:J:" Order quantity Remark
1 |carburator W270017 SG 30 VM26 1 Kap6btopaTop
2 |flange nut J060001 GB6177-86 M6 2 lalika
3  |hoop J450018 1 XomyT
4 |airfilter rubber connector W280010 T4 ©46 1 BnyckHol naTpybok ¢punbTp-KapbropaTop
5 air filter ring W440052 T4 1 YnnotHUTeNbHoe Ko/bLOo
6 [tapping screw 1100003 GB845-85 ST4.2*16 2 BuHT
7 |flange locknut J070001 GB6187-86 M5 5 laika
8 |air filter round connector W280011 T4 1 KpoHLwWTenH BnyckHoro ¢ouabTpa
9 |[sponge W280024 1 BosaywHbIit duabtp
10 |bolt 1450026 1 Bont
11 |air filter cover W280025 1 KpblwWwKa BO34yLWHOro ¢puabTpa
12 [tapping screw J100001 GB845-85 ST4.2*12 5 BUHT
13 |nut J080003 M6 2 laika
14 |screw 1230012 TM6*25 2 BuHT
15 |small mud fender W390119 black 1 Kpbino 3agHee (nepegHas yacTb)
4 3
) @ |
. . =
\
S/N |part name in EN U8 code Specification in EN Quantity for Order quantity Remark

One bike




1 [silvery denoise muffler W290033 1 nywutens

1-1 |fix hoop W450013 1 XomyT

1-2 |seal W450012 1 MpoknagKa raywurtens
2 |exhaust pipe W290100 1 KoneHo rnywutensa
2-1 [seal gasket W450011 ®39/T4 1 Mpoknagxa raywmrtens
3 |flange locknut J070003 GB6187-86 M8 3 laika

4  |[flat washer 1020006 GB97.1-85 ®8*28*1.5 1 LWaiba

5 |flange bolt 1390011 GB5787-86 M8*40 1 Bont

6 |front brake disc bolt W450029 M8%*16*1.25 1 Bont




S/N [part name in EN U8 code Specification in EN th:et!?i/kfgr Order quantity Remark
1 |waterproof wire harness D050046 1 MpoBoaka
2 |waterproof CDI D030009 1 CDI
3 |waterproof ignition D010014 1 KaTywkKa 3axuraHma
4 |bolt 1350005 GB70-85 M6*20 1 Bont
5 |lock nut J070002 GB6187-86 M6 1 laika
6 |[relay D060006 1 Pene craptepa
7 battery D020011 MG7ZS 6AH 1 AKKymynaTop
8 |battery box W400032 1 KpOHLWTEWH KpenaeHnsa akkymynsaTopa
9 |electric lock D070003 1 3aMOK 3axuraHua
10 |water proof rectifier D060009 1 Perynatop HanpsrkeHns
11 |rubber washer W400044 2 Pe3nHOBbLIN YyNNOTHUTEND
12 |battery belt W400059 1 PemeHb KpenneHusa akkymynsTopa
13 [flange bolt 1400002 2 Bont
14 |rubber washer W400005 2 LWan6a
12 = ]’i 12
T 1lo 1l1 - — C”i 13
: =@ - 13




iih 48 %R b §
S/N |part name in EN U8 code Specification in EN QuantitY for Order quantity Remark
One bike
1 [fueltank W370022 1 BeH3obak
2 |black plastic fuel tank cap W380016 1 KpbllwKa 6eH306aKa
3 |rear brake disc bolt W450030 1 Bont
4 |[fuel tank tap W370012 1 TonNAUBHbIN KpaH
5 [rubber seal gasket W400011 1 MpoknaaKa
6 bolt J390003 GB5787-86 M6*16 S8 2 bont
7 |screw J230010 TM6*16 1 BuHT
8 [rear mount plate W440285 1 KpoHwTenH
9 |mount bush W260032 2 Btynka
10 [mount bush W260033 2 BTynka
11 [flange bolt J390004 GB5787-86 M6*20 S8 2 bont
12 |oil pipe clip 1450020 ®7.5 3 XomyT
13 |oil pipe clip J450021 »9 3 XomyT
14 |flat washer 1020008 GB97.1-85 ®10*20*2 1 LWaiba
15 |oil filter W440172 1 TonnueHbIN GUNbLTP
16 |flat washer 1020002 GB97.1-85 ®6*12*1.5 2 Larba




Quantity for

S/N |part name in EN U8 code Specification in EN One bike Order quantity Remark
1 |white front fender W390107 T4 1 MepeaHee Kpblio
2 |white front right cover W390109 T4 1 Haknagka Ha 6aKk npaBas
3 |white front left cover W390108 T4 1 HaknagkKa Ha 6ak nesas
4 |black seat W410134 1 CuaeHune
5 |white rear left cover W390110 T4 1 KpbllKa pambl 3aaHAs nesan
6 |white rear right cover W390111 T4 1 KpblLWwKa pambl 3agHAA NpaBas
7 white rear fender W390112 T4 1 3apHee Kpblio
8 |flat washer J020003 $6*18*1.5 6 LWaiba
9 bolt 1400002 GB5789-86 M6*16 4 bont
10 |bolt 1390003 GB5787-86 M6*16 S8 3 Bont
11 |alloy reducing bush W040093 ?6'5*17'5*H5'3+®12+H3' 2 BTynKa antoMmMHUeBas
12 |lock nut J070002 GB6187-86 M6 6 lalka
13 |rubber washer W400005 4 LWaiiba
14 |screw J230009 TM6*12 4 BUHT
15 |bolt 1450008 M6*16 1 bont
16 |insulating block W400003 ®22*%17+8 2 [OuncTaHuMoHHanA BTyNKa
17 |flange bolt 1400009 GB5789-86 M8*20 2 bont
18 |alloy reducing bush W040094 ?8'5*17'5*H5'3+®12+H3' 2 BTy/IKa aNtoMMHMEBas
19 [screw J230012 02142-06258 TM6*25 2 BUHT

9

)




—
| — s
5
6‘,
7
44—
AT R kT 2H AF
A ZH
. e Quantity for .
S/N [part name in EN U8 code Specification in EN . Order quantity Remark
One bike
1 |white headlight D080009 1 dapa c ob6TekaTesiem
upper bracket W440275 black 1 KpoHwTenH KpenneHns dpapbl BEPXHUIA
lower bracket W440276 black 1 KpoHwTelH KpenaeHnsa dapbl HUKHUN
95701-06012-00 M6*12
4 |flange bolt 1400001 3 Bont
S10
95701-06016-00 M6*16
5 |flange bolt 1400002 2 Bont
S10
6 |flat bush W040152 ©6.2*%8.2*H7 2 BTynka
7 |rubberring W400050 O8*11+D18*H7 2 PesnHoBOE KONbLO
8 |flange bolt J400003 GB5789-86 M6*20 2 bont
9 |[flat washer 1020003 GB97.1-85 ®6*18*1.5 4 Lai6a
10 [flange nut J060001 GB6177-86 M6 2 lalika
11 ([screw J100001 GB845-85 ST4.2*12 2 BuHT
KomnneKkT Hakneek




il

| — .

GINZ1000-033 FFrFE=ER 1215185 IMNLEFE




